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Package for Li-ion Cylindrical Battery
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Name of samples: Package for Li-ion Cylindrical Battery

B A4 AR BT A Rt A R A

Battery type/Model:
LI A5 K% ICR18650
2000mAh 3,7V 7,4Wh

Commissioned by: Guangzhou Great Power Energy &
Technology Co., Ltd.
TAERAL: NS REE AL B B PR 2 7]

Manufacturer: Guangzhou Great Power Energy &
Technology Co., Ltd.
AR B T R e U AR R A AT PR A F

Commissioner address: No.912, West Village Segment,
Shi Liang Road, Shawan Town, Panyu Guangdong
Province P.R. China

ZARRAL L TR R X T RS VIAN B 912 5

Manufacturer address: No.912, West Village
Segment, Shi Liang Road, Shawan Town, Panyu
Guangdong Province P.R. China

AR AL R TR R X VDTS R T R U A B
912 %

Classification of test: Commission Test

R ZAE

Quantity of sample: 5 packages

PR 5 MUk

Tested according to:
MR ST/SG/AC.10/1/Rev.20

Sample identification:
FERAR T 51 p1#~p5#t

Receiving date:
BREH: 2017-12-03

Means of receiving: Submitted
by commissioner

AT BRI ANEH

Completing date:
SERMCH: 2017-12-24

1 item
1 I

Test item:
T H

Test conclusion:
K 458

The 1.2m drop test of the packages for Li-ion Cylindrical Battery submitted by Guangzhou Great Power
Energy & Technology Co., Ltd. is tested according to the 19th Revised Edition of the Recommendations on
the Transport of Dangerous Goods, Model Regulations (ST/SG/AC.10/1/Rev.20).

H P BEVS R 35 oA A BR 2w (0 B0 1 [ b A 2 1, 2m BRI DIl (R T faler dn B2

BRI AENCT) ETEAS 20 BT BOEATAR I .

The test results comply with the relevant requirements of ST/SG/AC.10/1/Rev.20.
RIAIRFT S OCTERi @il ) MEALE 20 B 1T Mo SR .

Approved by:

L« 31; 5

Reviewed by:

% %M& S:jﬁw

Tested by:
A
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Description and illustration of the sample:

The info of package
BEEAER

Package No.
R

Package quantity
A E A

Battery net weight
EERILRELE

Battery Number
LS5

Package size

ARG

400mm*200mm*160mm

Type of transport
A 18 FH iz Hn 7 1C

P TR (RS T

Vet / Lithium ion batteries
(Including lithium ion polymer batteries)

AR

the material of outer packaging

L H:Ath other:

mCorrugated carton fififz 454 [ Jwood carton AHR

BESE AR AL I A 5 5 20

the manner of inner packaging that can be completely enclose the samples

nHAth other:

[ ik 44 k£ Foam material
13RS 5 2 B H4 Plastic bubble and pearl cotton
(8 —3F 198 814% Single sealing plastic bags

(1284152 Plastic air cushion

[ 84 Plastic disc [ |4%# @tk Paper divider

[ s /M3 Independent packaging

HURERE e e -

Description of the sampling procedure:

Description of the deviation from the standard, if any:
DS RAF S AR HEII Ud B:

Remarks:
B

Throughout this report a comma is used as the decimal separator.

AR LOE S A MU
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Battery/Fiith ICR18650 2000mAh 3,7V 7,4Wh
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Package/fl 34

7

\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\S

,

UN3480
+86 20 3919 6888

bbbt bt bbbt

LA LSS LSS AL S SSS S S S LA S AT Y

HLLLLS LSS S LSS L LSS LSS SIS S SIS S S

7

LTC-R-4535-ST/SG/AC/10/1/Rev19-A0



Ref. No.: RZUN2017-3856-DT1

Page 6 of 7 Pages

ST/SG/AC.10/1/Rev.20

Clause Requirements Result Verdict
B FREE R MR R H e
6.1.5.3 1.2m Drop test / 1,2 KBk P
Test procedure / JURZ B -
The package of batteries is dropped from 1.2m / FEIBAREA4E M 1,2 K itkix -
Drop orientation/Ek& J5 [): The package is in
Where more than one orientation is possible for a given drop, | the shape of a box.
the orientation most likely to result in failure of the packing| The package is
must be used. / 7E—REIE RS H AT REA — ML ERIJT 1R, | subjected  to  five
Ik Bt oy (B AL AT R 1 R VK T7 1) drops in different
Drop orientation for a package which are in the shape of a onen;[at\lorl.‘ S
box. / FHR L Bk 77 - SERANIR, i
First drop: flat on the bottom / 5 —¥k: LAk ST R -
Second drop: flat on the top / %5 — k. LAFE TH~F 2k
Third drop: flat on the long side / 5§ =¥k: LA—K ATk
Fourth drop: flat on the short side / 5 P0¥k:  LA—4E 00 ~F 1%
Fifth drop: on a corner / 55 fiik: LA—/ k%
Drop Target / B& H #5: . -
The target must be a non-resilient horizontal surface and The dr:)pﬂtarget IS a
must be / 7% HARGURRAR . TE#E K T2 1 H AT E};Qg;};ﬁj’gﬁ "
(a) integral and massive enough to be immovable / &5 ﬁ{ " ¢
R DL E A ’
(b) flat with a surface kept free from local defects capable of
influencing the test results / FRiE“FH, TR M504,
) Jm3 P s ;
(c) rigid enough to be non-deformable under test conditions
and not liable to become damaged by the tests / BH &
IR, FERRI0 21 T AT I A B RS Fr 40k,
(d) sufficiently large to ensure that the test package falls
enturely upon the surface / HA &1 KRR LUE I
FE A IRIEER I L.
3.3.1 Requirements/E Rk P
special Each package is capable of withstanding Sample No. »
o . . . v oo p1#~p5#
provision |a 1.2m drop test in any orientation FE it 5
188 (h) without damage to cells contained
therein, without shifting of the contents
so as to allow cell to cell contact and
without release of contents.
AP R AE BT 1,2m HETE vl
Eﬁgﬁﬁﬁ?%ﬁm@%?ﬁﬁ?ﬁﬁ’ ‘Iﬁ%ﬁi%ﬁi?]j\] contact; No release =
R, A I YA IS BN Status of contents from the
washiE . U package.
ERVE T IRAS ; - .
KBRS st e ptr. it
s, THNE
LY NS e

LTC-R-4535-ST/SG/AC/10/1/Rev19-A0
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Important

1o A& TR ALEN R . W &R
The test report is invalid without the official stamp of CVC and Paging seal
of CVC.

2. REARAT=PHFZE, AFEEHE HIARE .
Nobody is allowed to photocopy or partly photocopy this test report
without written permission of CVC.

3. AkEHLHAEN . RN IEE NS TR
The test report is invalid without the signatures of Ratifier, Reviewer
and Testing engineer.

4. BARE IR .
The test report is invalid if altered,

5. XAl A A U, MR R 2 H - TR A AR I A7 i
o
Objections to the test report must be submitted to CVC within 15
days,

6. Ak A OB S 75T .
The test report is valid for the tested samples only.

7. Al RN ATEAE, PR EE, PR A,
“NIA"F R AEH
As for the Verdict, “-” means “no need for judgement”, “P” means
“‘pass”’ , “F” means “fail” and “N/A” means “not applicable”.

o bk E M REAEOT R KIERE 35

Address: No.3,Tiantaiyi Road,Kaitai Avenue,Science City,Guangzhou P. R.
China.

H {%(Tel): 020 32293888

f&  HE(FAX): 020 32293889

HE E 2w Y (Post Code): 510663

E-mail: office@cvc.org.cn

http://www.cvc.org.cn

LTC-R-4535-ST/SG/AC/10/1/Rev19-A0



